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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINC TO EN10204 TVPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY TRAT THE PRODUCT LISTED BELOW WAS DESIUNED. MANUFACTLIRED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQLJIREMENTS GlVEN 1N ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENAW. FABRICADO Y PROBADO DE ACLlERW CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESlABLEClWS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

AP1598 - VALVE INSPECTION AND TESTING API 6D - PlPELlNE VALVES - CATE. PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED. THREADED AND WELDíNG API 600 - STEELCATE VALVES, FLANGED AND WELDMG ENDS 
ANSI 816-10 - FACE TO FACE AND END T 0  END DIMENSIONS OF VALVES ANSIB16-II - FORGED FIíTiNGS. SOCKET - WELDING AND THREADED 
ANSL B16-34 - VALVES - FLANGED, THREADED AND WELDLNG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC061A08XIAB830000M 
(CMigo) 

D e s c r i ~ t i o n  6" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

( V A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH M W  EMlSSlON CONTROL (M PPM'S MAX.) WALVULA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (50 PPM'S MAX.) ) 

C SlDE (LADO) 
1 2 

I H Y D R O S T A T I C  íPSl )  I 150 
450 

(HIDROSTATICA) N A l  
P N E U M A T I C  (PSI) I 80 80 

MEUMATICA) 

FACIO-21 REV 

CERTIFICAW POR: CERTIFIED BY : 
ASEGURAMIENTO DE CAUDAD QUALIIK ASSURANCE 

MECHANICAL TESTS (PROP~MECANICAS) 

TENS YiELD ELG RED BHN 

KPSI WSI % % 
~ N D  ~ R D  AVO cm&:  IST 

76.13 45.82 3 0  4 7  159  

74.68 42.34 2 5  4 9  159 

75.55 44.81 2 5  4 7  170 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICION QUIMICA (%) 

ITEM HEAT No. M+A&MI,AL 
(PARTEI (COLADA) 

BODY WH34341 ASTM A116IWCB 
CUERPO 

BONNET WH34752 ASTMA-216IWCB 
BONETE 

WEDGE WH34697 ASTMA-216IWCB 
DISCO 

C S V Mn P S i  Ni  Cr M o  C u  C b  
0.202 0.875 0.030 0.009 0.445 0.033 0.047 0.001 0.023 0.003 

Nomalizated to Mormalizado a) 930 Tcmoer lo (Temole a) 650 Enfriado en a&. 

0.185 0.881 0.028 0.011 0.465 0.035 0.111 0.040 0.030 0.005 
Nomlizated to Piomlirado a) 930 Temoer to (Temole a) 650 Enfriado en aire. 

0.182 0.849 0.026 0.015 0.468 0.045 0.231 0.089 0.031 0.006 
Nomlirated to Mormalirado al 930 Temoer to (Temole al 650 Enfnado en aire. 


